Instruction SAVAGE SUSPENSION CONVERSION SET AVAGCE

Anleitun g SAVAGE AUFHAENGUNGS-UMBAU SET ST monsTER TRUGK
Instructions JEU CONVERSION SUSPENSION SAVAGE
V28 vl BR—=IJHPZARY Y3V I\—Javeyvh
i Needle Nosed Pliers Glow Plug Wrench Screwdriver
Equ:_pt_nent Neede‘.:.’ Flachzange Cliihkerzenschliissel Schraubendreher _ = 3
Bendtigtes Zubehér lachzar Olé & bouai I i
p P n Pinces a becs Iongs e a bougies ournevis J
Equipement nécessaire  _ ;"7 HO—TS55LF 9 FSARSA)(—
Side Cutters Shock Oil File
Seitenschneider Dampferol ’:‘?”e
Pinces coupantes Huile amortisseur ime
e L e
Z950 Z960 Z159 Allen Wrench
Included Items Cross Wrench Turnbuckle Wrench 4mm / 5.5mm Thread Lock Inbusschlussel
Im Baukasten enthalten  Kreuzschlussel Spurstangenschliissel Schraubensicherungslack Clé Allen
Outils inclus dans le kit  Clé a tube en croix Clé plate Frein a filet NEBLUF
FYNIRL-TLBIE ==Y0RVVF @ F=VI\v IV IF IOy Al 7903 2.5mm
@ Z905 3.0mm
[
L

' This conversion set uses only one pair of front shocks. This allows the truck to have the best steering angle.
o RBUERTTFUVIIFAN—ZBELHICTOY Y3y IR HREBEDE T, JOVMNAEDYav I BERETEX Ao

Front Suspension Component Installation

Einbau der vorderen Aufhdngungsteile

Installation des composants de la suspension avant
pdn D S SaVE 0)): o] b

Wheel Removal Right 2682 gltanged l#ckMI\éu(tsMg (Bla)ck)
P Stoppmutter chwarz,
Demo_ntage der Reifen gfg ,":és Ecrou de blocage & bride M5 (noir)
Retrait de la roue = I590voF vk M5(I592)
14 DEDSL -
Left Z683 Flanged Lock Nut M5 (Silver)
Links Stoppmutter M5 (Silber)
Gauche Ecrou de blocage a bride M5 (Argent)
@ b 25290y F vk MB(VIbI(—)
*7682 A £ ) ,‘ NN A Note: Hinweis: EE
Yy '

To remove the left side wheel nuts turn wrench clockwise.

Um die Radmuttern auf der linken Seite zu I6sen, miissen Sie sie im
® Uhrzeigersinn drehen.

Pour retirer les écrous de roue du cété gauche tourner avec la clé

dans le sens aiguilles d’'une montre.

ERIDHRA —ILFyhERDATICEL Y FEREEDICE LTI EE L.

- SAVAGE

This instruction shows installation on standard Savage. For installation
on Savage X, the steps are the same, you can refer to the illustrations in
your kit instruction manual.

Savage XICARBEEH I BIES >+ MIBORBRHARESE(CL TS,

Front Bumper Rmoval
Demontage des Frontrammers
Retrait du pare-chocs avant
20VK8\VIN\—DEbHL

SAVAGE

This instruction shows installation on
standard Savage. For installation on
Savage X, the steps are the same, you
can refer to the illustrations in your kit
instruction manual.

Savage XICARBEEHIIBBEEFYMIED
BUREHBAE S EICLTLRE,

*7569
6

e
_——

*86074

112




Shock Removal
Demontage der Dampfer
Retrait des amortisseurs

23y DEbSL

. Z950
b Cross Wrench
< Kreuzschlussel
N g Clé a tube en croix
o ==o0AVYF
“=
—
N
L6
*Z7569

Front Carrier Removal
Demontage der vorderen Radstréager

Retrait des étriers avant
0N\ OHEDHL

Axle and Bearing Removal
Demontage der Achsen und Lager
Retrait de I'axe et du roulement
FOZIVEXRT UV T DEIDSIL

Right
Rechts
Droite
Al

*86066

Left
Links
Gauche
= fl

*86132
Silver
Silber
Argent
2IN—

*86065 *86066

Black
Schwarz
Noir
ISvo




Bearbeiten des Differentialgehéduses Verwenden Sie eine Feile um den Kunststoff zu entfernen.
Découpe de la paroi pour laisser un passage @ Utiliser la lime pour retirer de la matiére.
JNILONYROIIT HESE(C YRAUBETAZHIDE T .

“SAVAGE

VCutting Bulkhead for Clearance Use file to remove material.

*852350

Other side is similarly cut down.

Die andere Seite muss ebenso bearbeitet werden.
@ L'autre coté est découpé de la méme fagon.

BICKSICREIBHIDET

Upper Arm Brace Installation 6
F Montage der oberen Querlenkerhalterung é = Z-)’i’:ss: .’F_’:igss’;!; e 'i”";:’gggga";g;% our car "1‘"
Installation du renfort de bras supérieur - e Ces pidces sont incluses dans votre kit.

PyIN=7—LTL—ZDEDFHF BEFEOYr—IUDSHUI N—YEFERAL TS,

Note Direction.
Richtung beachten
Noter la direction
BAEISER

86374
UPPER ARM BRACE (PURPLE)

OBERER SCHWINGENHALTER (LILA) SAVAGE
RENFORT BRAS SUPERIEUR (VIOLET)
FPYIN=F—LIU—Z (I\=T)

4x46mm

“SAVAGLE ~

This step is only neccesary for Savage X.
Standard Savage does not need the arm modified.
Savage XOHMIHUETT
Savagel3MIOXEFHDFEE Ao \ Front

Use file to remove material. Avant
Verwenden Sie eine Feile um den Kunststoff zu entfernen. JOvk
Utiliser la lime pour retirer de la matiére.
HESE(C PRAURETAZHIDE T .

Right Left
Rechts Links
Droite Gauche
Al =

312




-,

X
86144 Ball 6.8x8x3mm

93617 Turnbuckle M5x35mm
Spurstange
Biellette
S—=VN\vo

x2
Z538 Cap Head Screw M3x25mm
Inbusschraube
Vis
FrvIRYI

O &.

Z819 Aluminum Washer 3x6x3.0mm
Aluminium Unterlagscheibe
Rondelle aluminium
ZIVEHS5—

o x2
Z224 Washer M3x8mm
Unterlagscheibe

Rondelle
TyYr—

x2

2663 Lock Nut M3
Stoppmutter
Ecrou Nylistop
Fq4Ov vk

Upper Arm Assembly

Zusammenbau der oberen Querlenker
Ensemble bras supérieur

7 yIN—=7 — LD

Make 2.

2 Stiick anfertigen.
Faire 2 Jeux.
2{ED<DhFET,

Q
®/

86144

Clockwise
Im Uhrzeigersinn
Sens horaire

aht

_18.5mm

@\ Noter la direction
~L ©® xiCixm
v 2

B} &

Z960 Turnbuckle Wrench 4mm / 5.5mm
Spurstangenschliissel
Clé plate
A Z2AN ) N

Note Direction.
Richtung beachten

93617
~ 85230

Counterclockwise
Gegen den Uhrzeigersinn
Sens antihoraire

(©

=

Upper Arm Installation

Montage der oberen Querlenker IS
Installation du bras supérieur &

TYIN=T —LDEDHF

Turn clockwise Z819
Im Uhrzeigersinn drehen

Tourner dans le sens horaire
BEtALICELET

Adjust the Steering Rod.

Stellen Sie die Lenkstangen neu ein.
Mise en place de la barre de direction

AT PUVIOYRDRESZR/ELET .

Note Direction.

Richtung beachten Chassis Side
Noter Ia direction ~ Chassis Seite

BECER Cété du chassis

Ny So—fil

=

Z903 2.5mm
Allen Wrench
Inbusschlussel

Clé Allen
NELYF

Turn clockwise

Im Uhrzeigersinn drehen
Tourner dans le sens horaire
EtADICELE Y

. . Note Direction.
Hub Carrier Side W Richtung beachten

Lenkhebel Seite Noter la direction
Vers le haut @ pxiciza

—
-}

40mm | 7YTSNM |

=

4/12




x4
Cap Head Screw M4x10mm

Front Hub Carrier Assembly
Zusammenbau der vorderen Lenkhebel
Ensemble étrier avant

Z793 . -
Inbusschraube ZOYN\TFU7DHEHIIT
Vis
FryIRY
Left Note Direction.
Links Richtung beachten
H x4 Gauche *gﬁlg’rz Noter la direction
i ETER
86377 Flange Pipe 4x6x7mm =l Silber AR
Huelse Argent
Tube a embase 2)VIK—
TSVIINAT
86372
Right
Rechts
Droite
=R ]
“
86371 g \
*B085
e R S ]
Note Direction. 86373 Z159
Richtung beachten Thread Lock
° Note_( Ii direction Schraubensicherungslack
BETER Frein a filet
4 *yOvo#El
*86065
Black Z905 3.0mm
zt ﬁgﬁwarz Allen Wrench
PEDY Inbusschlussel
Clé Allen
REBLYF
I
Left Hub Installation * These parts are included with your car kit.
Montage des linken Lenkhebels Diese Teile sind im Baukasten enthalten.
: Ces piéces sont incluses dans votre Kit.
2548 Cap Head Screw M3x22mm Qﬁ?ﬁﬁﬁ@.ﬁ" moyeu gauche BEREOYv—YDEHUI) (—YEERU TS,
Vis x1
FryIRY G v
° ' Note Direction.
Richtung beachten
— = @ Voter la direction
: aESER
86376 Suspension Shaft 4x50mm x1 A
Schwingenstift Savage
Axe de suspension A\\
YARYYavvv Ik (L)
\ g@ < *7530
7o N\ 2
Z243 E Clip E3mm - J
E-clip Q
Circlips
EUVT
O .
2663 Lock Nut M3 X 86376 ~_
Stoppmutter ‘- @
Ecrou nylstop @ 7 _— 7243
FAOVFvh W L
‘\@
7243
@ *7260
2.5x12mm
\ &
7548 —

—— %6811

x1

Be sure to install O-ring 7530  Flat Head Screw M3x18mm

Achten Sie darauf den O-Ring einzubauen

N'oubliez pas de mettre le joint torique aen:(!;o;;fsg:h'r aube
OUVIDHASTVBHHRLET oy aSee

5/12

*@

2663




Right Hub Installation
Einbau des rechten Lenkhebels

x1 Installation du moyeu droit
2548 Cap Head Screw M3x22mm G/I\T OmbfFF
Inbusschraube
Vis
FryIRY

Note Direction.

Richtung beachten
Noter la direction ~——=
BEETER HE
86376 Suspension Shaft 4x50mm x1
Schwingenstift Savage
Axe de suspension
YAXY23vovITh
G b 86376
d x2 4
Z243 E Clip E3mm @
E-clip 7243 T~
Circlips
EUVY
x2
2663 Lock Nut M3
Stoppmutter
Ecrou nylstop
F4OvFyk
*7260
2.5x12mm
! /
\ [
< Be sure to install O-ring
m Achten Sie darauf den O-Ring einzubauen
x1 °® N'oubl[e{ pas de mettre _Ie joint torique
2530 Flat Head Screw M3x18mm OUYIHASTNBDERLET
*86066 Senkkopfschraube
Vis téte fraisée
PSRy
Shock Installation

Montage der Ddmpfer

Mise en place des amortisseurs

SV IN—DEDFF

*850500

Because the front suspension will be
using only one pair of shocks, you

@ must change the oil in the front
shocks.
J0YbYay IR HRICIED D YavIT 1)L
DIRDUEEIEDEY

Fill Remaining Shock with 40wt - 50wt oil
and add two 10mm shock spacer clip.
40wt - 50wtDYVI\—F A L&, 10mmDY 3y
AR—Y—Z2MEERL TS,

Bumper Installation
Montage des Frontrammers
Installation du pare-chocs
IV IN—DERbAF

Z303 Cap Head Screw M3x42mm

Inbusschraube
Vis
FrvIRY

fpommns | O .

2569 Tp. Binder Head Screw M3x15mm 2663 Lock Nut M3
Flachkopfschneidschraube Stoppmutter
Vis téle téte plate Ecrou nylstop
TPIAURRY FaOvFvk

* These parts are included with your car kit.
Diese Teile sind im Baukasten enthalten.
Ces piéces sont incluses dans votre kit.
BFHFEOVr—IHSHUIIN—YZEERLTIEE L,




Rear Suspension Component Installation

Einbau der hinteren Aufhdngungsteile

Installation des composants de la suspension arriére
DVarw aVE M0)):i (o] (b

Rear Bumper Removal
Demontage des hinteren Rammers
Retrait du pare-chocs arriére

U7 IV IN—DEDHL

SAVAGE

This instruction shows installation on
standard Savage. For installation on
Savage X, the steps are the same, you
can refer to the illustrations in your kit
instruction manual.

Savage XICARBEEHIIDBEEFYMIED
BUREHBAEZ S ECL TR EL,

*86074

Rear Carrier Removal
Demontage der hinteren Radtrédger
Retrait de I'étrier arriére

U7 I\TDEDSL

7?2



Axle and Bearing Removal
Demontage der Achsen und Lager

Retrait de I'axe et du roulement Right
FPORIWERT UV DEIDSL Rechts
Droite
£ =
Left
Links *86065
Gauche Black Ol
= *2260 Norr-"™
T= O =) EEd
““ ‘ 7 - &
*86066 T OINNR C Uk = M
*B085 < B
\ ‘ A *86132 - @
. roer *86066
Argent
) #o8s e
Cutting Bulkhead for Clearance e ——
Bearbeiten des Differentialgehduses Verwenden Sie eine Feile um den Kunststoff zu entfernen.
Découpe ge la paroi pour laisser un passage @ Utiliser Ia lime pour retirer de la matiére.
JNLINYROIT RESE[C. PAUBETREEIDET,

“SAVAGLE

Other side is similarly cut down.

Die andere Seite muss ebenso bearbeitet werden.
@ L'autre coté est découpé de la méme fagon.

BUKSICREIBHEIDET

Upper Arm Brace Installation

Montage der oberen Querlenkerhalterung

Installation du renfort de bras supérieur
TYIN—TF —LTL—RDEDF

UPPER ARM BRACE (PURPLE)

OBERER SCHWINGENHALTER (LILA) SAVAGE
RENFORT BRAS SUPERIEUR (VIOLET)
TYN=T—LTU—R (I\=TI)

*86074
4x46mm

* These parts are included with your car kit.
Diese Teile sind im Baukasten enthalten.
Ces piéces sont incluses dans votre kit.
BFRHBEOVr—IhSHUIN—YZERLTIEE L,

812 |




x4
86144 Ball 6.8x8x3mm
Ball
Rotule
R—=IL

x2
93617 Turnbuckle M5x35mm
Spurstange

Biellette

F—=VI\wI

x2
2538
Inbusschraube
Vis
FryIRY

O4.

Z819 Aluminum Washer 3x6x3.0mm
Aluminium Unterlagscheibe

Rondelle aluminium
FIW=h5—

Ol.

Z224 Washer M3x8mm
Unterlagscheibe
Rondelle
TyYr—

x2

Lock Nut M3
Stoppmutter
Ecrou nylstop
FqOvFvk

Z663

Cap Head Screw M3x25mm

Upper Arm Assembly
Zusammenbau der oberen Querlenker
Ensemble bras supérieur
FwIN—7 — LD

Make 2.
2 Stiick anfertigen.
Faire 2 Jeux.
2EDLhFET,
Z960

Note Direction.
Richtung beachten
Noter la direction

86144 @ pxicirm

@\@\“

Clockwise @

Im Uhrzeigersinn

Sens horaire

AR 93617

’
Counterclockwise
Gegen den Uhrzeigersinn
Sens antihoraire
ERU
~_15.5mm

©

KTy

Upper Arm Installation

Montage der oberen Querlenker

Installation du bras supérieur
FYIN—=T—LOEORFF

N

SR
« A= \X

7538

9/12




Rear Hub Carrier Assembly
Zuammenbau der hinteren Radtréager
Ensemble étrier arriére

U7 IN\TFvU7 DHEHIIT
86384
REAR HUB CARRIER RIGHT (PURPLE)
Right RADTRAEGER HINTEN RECHTS (LILA) SAVAGE
Rechts ETRIER ARRIERE DROIT (VIOLET)
Droite UZNTFHUTSAb (I\—=T))
afl
Left *86065
Links Black
Gauche Schwarz
bR Noir

IS5y

*86132
Silver
Silber
Argent

86375 VIVIN—

REAR HUB CARRIER LEFT (PURPLE)

RADTRAEGER HINTEN LINKS (LILA) SAVAGE

ETRIER ARRIERE GAUCHE (VIOLET)

UZN\TFHUTLTE (I\=T))

* These parts are included with your car kit.
Diese Teile sind im Baukasten enthalten.
Ces piéces sont incluses dans votre kit.
BFRHBEOVr—IhSHAUIN—YZERLTIEE L,

Right Hub Installation
M x1 Montage des rechten Radtrégers
Z548 Cap Head Screw M3x22mm Installation de I'étrier droit
(r/r_busschraube HI\TDEDRF
Is
FryIRY

o I

- x2

86378 Spacer 4x8x6.5mm
Scheibe
Espaceur
AR—Y—

86376 Suspension Shaft 4x50mm x1
Schwingenstift Savage
Axe de suspension

YARYYavvv Ik 86378 %7260

2.5x12mm

‘ x2

2243 E Clip E3mm
E-clip
Circlips
EUVT

x1

o) ANIED
2663 Lock Nut M3 ‘ X\ ) ‘\
Stoppmutter \\ Q‘ﬂf"
Ea’:(rggg_&l:top \‘ ”II/‘* P4 <
S\""\i /
P
)
%6811 \®

2243

\
86376 7243

Be sure to install O-ring

Achten Sie darauf den O-Ring einzubauen
N'oubliez pas de mettre le joint torique
OUVIHASTVWIDFERLE T

10112




x1
2548 Cap Head Screw M3x22mm
Inbusschraube
Vis
FryIRY

.

- x2

86378 Spacer 4x8x6.5mm
Scheibe

Espaceur
AR—Y—

86376 Suspension Shaft 4x50mm  x1
Schwingenstift Savage
Axe de suspension
YARYYav VI

me

2243 E Clip E3mm
E-clip
Circlips
EUVY

x1

2663 Lock Nut M3
Stoppmutter
Ecrou Nylistop
>0V vk

Left Hub Installaation
Montage des linken Radtrdgers

Installation de I'étrier gauche
EI\TDEbfHF

*27260
2.5x12mm

S

*86066

* These parts are included with your car kit.
Diese Teile sind im Baukasten enthalten.
Ces piéces sont incluses dans votre kit.
BFRHBEOVr—IhSHAUN—YZERLTIEE L,

Be sure to install O-ring

Achten Sie darauf den O-Ring einzubauen
N'oubliez pas de mettre le joint torique
OUVIH ATV NIERLET

Bumper Installation
Montage des hinteren Rammers
Installation du pare-chocs

XV IN—DEb{FF

Z569 Tp. Binder Head Screw M3x15mm
Flachkopfschneidschraube
Vis téle téte plate
TPIAVRRY

1112

SAVAGE

This instruction shows installation on
standard Savage. For installation on
Savage X, the steps are the same, you
can refer to the illustrations in your kit
instruction manual.

Savage XICARBZEHH I BES B+ MIBD
EIREHIABZSEICL TS,




Wheel Installation
Anbau der Reifen

&4 OEDFF

Z0OMal

Installation des roues

Right 2682 Flanged Lock Nut M5 (Black)

Rechts Stoppmutter M5 (Schwarz)

Droite Ecrou de blocage a bride M5 (noir)

& 75090voF vk M5(F5v2)

Left Z683 Flanged Lock Nut M5 (Silver)

Links Stoppmutter M5 (Silber)

Gauche Ecrou de blocage a bride M5 (Argent)
73590vIF vk M5(V)LIN—)

Note: Hinweis: EZE

Left side lock nuts are counter clockwise.

Die Muttern auf der linken Seite miissen gegen den Uhrzeigersinn
gedreht werden.
Les écrous du cété gauche se vissent dans le sens antihoraire.

ERIDRA —ILFyhERbIIBICIEL Y FEREETEDICEL T EE L,

SAVAGE

This instruction shows installation on standard Savage. For installation
on Savage X, the steps are the same, you can refer to the illustrations in

your kit instruction manual.

Savage XICARBZEHEH I BHEEEFyMIBORBHAZTESECLTIIEE L,

Spare Parts Ersatzteile Piéces détachées ZX7)\—Y

Number Bag qty. Description Number Bag qty. Description
Artikel# Anzahi Bezeichnung Artikel# Anzahi Bezeichnung
Référence | Quantité Description Référence | Quantité Description
ok A% e [LES A% mE
85230 x4 Rod End Set 7x45mm Z159 x1 Thread Lock
Kugelpfannen Set Schraubensicherungslack
Jeu embout a rotule Frein a filet
OvRIVRtEYk *IOvTE
86144 x4 BALL 6.8x8x3mm 7224 x10 Washer M3x8mm
Ball Unterlagscheibe
Rotule Rondelle
R—=IL Dyo—
86370 86370 x1 | Left Spindle Carrier (Purple) Z243 x10 E Clip E3mm
Z793 x1 | Lenkhebeltraeger Links (Lila) Savage E-clip
86377 x1 Porte-fusée gauche (violet) Circlips
LIRFyoIbFvUT (I\—=T)) EUVT
86371 86371 x1 | Right Spindle Carrier (Purple) Z538 x6 Cap Head Screw M3x25mm
Z793 x1 | Lenkhebeltraeger Rechts (Lila) Savage Inbusschraube
86377 x1 Porte-fusée droit (violet) Vis
SARFYIIFPUT (=)L) FryIRY
86372 86372 x1 | Left Spindle (Purple) 7548 x12 Cap Head Screw M3x22mm
Z793 x1 | Lenkhebel Links (Lila) Savage Inbusschraube
86377 x1 Fusée gauche (violet) Vis
LIbFyoIb (1\=T) FrvIRY
86373 86373 x1 | Right Spindle (Purple) 2663 x6 Lock Nut M3
Z793 x1 | Lenkhebel Rechts (Lila) Savage Stoppmutter
86377 x1 Fusée droite (violet) Ecrou nylstop
SAhFYIIL (=) F«aOvrvk
86374 x1 Upper Arm Brace (Purple) Z793 x12 Cap Head Screw M4x10mm
Oberer Schwingenhalter (Lila) Savage Inbusschraube
Renfort bras supérieur (violet) Vis
FYyIN=F—LIV—Z (I\=T)) FryIRY
86375 86375 x1 | Rear Hub Carrier Left (Purple) Z819 x10 Aluminum Washer 3x6x3.0mm (Purple)
86378 x2 | Radtraeger Hinten Links (Lila) Savage Aluminium Unterlagscheibe (Lila)
Etrier arriére gauche (violet) Rondelle aluminium (Violet)
UZNTFvUTPL T (IN=T)) FIWEHAS5—
86376 x4 1sion Shaft Z903 x1 Allen Wrench 2.5mm
Schwingenstift Savage Inbusschluessel
Axe de suspension Clé Allen
YAXRYYavvvIh RELYF
86377 x4 Flange Pipe 4x6x7mm Z905 x1 Allen Wrench 3.0mm
Huelse Inbusschluessel
Tube a embase Clé Allen
TSVINAT NELYF
86378 x8 Spacer 4x8x6.5mm(Purple) Z950 x1 Cross Wrench (Small)
Scheibe (Lila) Kreuzschluessel Klein
Espaceur (Violet) Cle croisillon
AR—=Y— (I\=T) =ZU0AVVF
86384 86374 x1 Rear Hub Carrier Right (Purple) Z960 x1 Turnbuckle Wrench
86378 x2 | Radtraeger Hinten Rechts (Lila) Savage Spurstangenschluessel
Etrier arriéere droit (violet) Cle biellette pas inverse
UZNTFvUTSA (I\=TI) =N\ IIWLIF
93617 x2 Turnbuckle M5x35mm 74111 x1 4-way Glow Plug Wrench
Spurstange 4-fach Gluehkerzenschluessel
Biellette Cle a bougie 4 voies
F—VI\vob TSIV UF

e

www.hpiracing.com
HPI Racing USA

70 Icon Street

Foothill Ranch , CA 92610
(949) 753-1099

www. hpiracing.co.jp

HPI Japan

3-22-20 Takaoka-Kita, Hamamatsu
Shizuoka, Japan

053-430-0770

12/12

www.hpi-europe.com

HPI Europe

Units 6-8 Rawdon Network Centre, Marquis Drive,
Moira, Swadlincote, Derbyshire. DE12 6EJ. England
Tel - (44) 01283 229400




	I-87245-2_pg01o.pdf
	I-87245-2_pg02o.pdf
	I-87245-2_pg03o.pdf
	I-87245-2_pg04o.pdf
	I-87245-2_pg05o.pdf
	I-87245-2_pg06o.pdf
	I-87245-2_pg07o.pdf
	I-87245-2_pg08o.pdf
	I-87245-2_pg09o.pdf
	I-87245-2_pg10o.pdf
	I-87245-2_pg11o.pdf
	I-87245-2_pg12o.pdf

